INTRAVENOUS PCA ORDER


Implement only those orders, Items1 through 16, which are circled or written by hand.

1. Initiate PCA pump in (circle one)  
PACU

Nursing Unit

2. Verify completion of PCA Pump patient education (Give patient or family instructions)

3. Continue present IV or if none, start _______________________ at 20 ml/hr.

4. Begin PCA infusion with (place check next to desired medication and concentration):

Note: Meperidine is no longer available for PCA use.

	(Check one
	MEDICATION
	CONCENTRATION
	AMOUNT IN SYRINGE

	
	Morphine Sulfate
	1 mg = 1 ml
	30 mg in 30 ml

	
	Hydromorphone
	0.5 mg = 1 ml
	40 mg in 80 ml

	
	Fentanyl
	50 mcg = 1 ml
	1500 mcg in 30 ml

	
	Other
	
	


5. Initial Loading Dose (Bolus): ______mg
6. PCA dose: ____________________mg

7. Lockout (Delay) ________________minutes

8. Continuous (Basal Rate): ________mg/hr continuously

9. Four Hour Limit (optional):_______mg/hr x 4 = _______mg / 4 hours

10. If pain not adequately controlled (pain rating greater than 7), call physician:

a. Additional loading dose of ___mg every ____hr PRN OR
b. PCA dose may be increased to _____mg every _______minutes OR
c. Increase continuous rate to ______mg/hr continuously

11. No additional systemic narcotics or other CNS depressants are to be administered without prior approval of physician. 

12. Check and record vital signs: HR, RR BP, Temperature, Oxygen Saturation and pain rating every 15 min x 4 when initiating dose, and every 15 min x 2 when changing dose; vital signs thereafter per RN assessment of patient’s condition and dosage of medication.  If stable after 8 hours of continued therapy, may decrease vital signs to every 2 hours.
13. Give diphenhydramine (BENADRYL) _____mg  IV/IM every 6 hours prn itching, then diphenhydramine ___mg orally every 6 hours prn itching. (If dosage is left blank, then no medication is ordered.)

14. If Respiratory Rate less than 8, patient obtunded, or unarousable; stop PCA infusion, give Naloxone (NARCAN) 0.2mg IV, call ordering physician STAT, monitor closely and repeat Naloxone if necessary every 5 minutes x 2 (for a total of 3 doses).

15. Promethazine (PHENERGAN) ____mg  IV every 4 hours prn nausea/vomiting.

16. If nausea not controlled by promethazine, give metoclopramide (REGLAN) 5mg – 10mg PO/IV (Circle one) every 4 hours prn nausea/vomiting.
____________________________________________
___________________
__________
Physician’s Signature: 




Date:



Time:
Below are SUGGESTED DOSING ranges which may need to be modified based upon the patient’s age, size, condition and response.
Morphine

Initial loading dose: 2mg

PCA dose: 1 mg

Lockout: every 10 minutes

Continuous rate: 1 mg/hr continuously

Four hour limit (optional): 30mg

Hydromorphone (DILAUDID)

Initial loading dose: 0.5mg

PCA dose:0.2mg

Lockout: every 15 minutes

Continuous rate:: 0.2mg/hr continuously

Four hour limit (optional): 4 mg
Fentanyl (SUBLIMAZE)
Initial loading dose: 50mcg

PCA dose: 25 mcg

Lockout: every 15 minutes

Continuous rate: None

Four hour limit (optional) 400mcg
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